Intrasys

NOVA INFRASYS brings you a parallel threaded mechanical
splicing system, backed by experts with years of
construction experience. Founded in 2017, we have rapidly

become a trusted name in the industry within just 2-3 years!
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MANUFACTURERS OF FOOD PROCESSING MACHINERIES, REBAR
COUPLERS & THREADING MACHINES

nova Infrasys

Regd. Office: Nai Basti Chaudhran Patti Baraut, (Baghpat) U.P. 250611.
Contact No: 917055477435

Email: Infoenovainfrasys.com

Web: www.novainfrasys.com

ADD. Address: UPSIDC, Plot-D53, Baghpat Industrial Area, Baghpat (UP)
250619
ADD. Address: UPSIDC, Plot-C62, Baghpat Industrial Area, Baghpat (UP)
250609
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NOVA INFRASYS
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INTRODUCTION

NOVA INFRASYS is introducing to the market a parallel threaded mechanical splicing

system, which was formed in the year 2017 by a group of indigenous professionals with
years of experience in construction. In a short span of 2-3 years, we have established our

name as one of the leading companies in the construction field.

The company has its own offices in UP and a Delhi factory at Baraut (UP) & Sonipat (HR).
We have one of the largest manufacturer & supplier networks in UP and India, with stocking

& sales facilities.

Our customer base ranges from government to public & private sectors throughout the
country. Rendering our services in areas where the highest importance is given to quality,
total commitment to customer satisfaction is our utmost objective. We ensure that all

individuals receive attention to priority.

Our sales service supports functions related to sales and ensures the consistent quality of
parallel threaded mechanical splices, where threading is one of the most crucial steps. We
never compromise on our quality system, ensuring it meets the requirements of our valued

customers/clients.

€& www.novainfrasys.com



NOVA |

OUR PROFILE

NOVA INFRASYS is in the market of a parallel threaded mechanical splicing system

designed for the connection of concrete reinforcing bars ranging from 16mm to 56mm. Our
system is manufactured following international quality standards, conforming to British &
American standards BS 8110 (1997) & ACI 318 (2005), ACI 349, ASME Sec Ill, Div 2.

By manufacturing in A3 steel, our process includes cold forging & threading, ensuring a
wide bar end finish for easy installation, with no torque wrenching required. We also use

numerical control (CNC) technology for making couplers.

The mechanical splice connection develops tension or compression greater than 125% of
the specified yield strength of the concrete reinforcement bar. The connection is designed
under strict quality assurance by the ACP to withstand a minimum breaking strength of 650
N/MMZ,

Thus, the mechanical splicing system is the most reliable and economical, offering
additional advantages. It has been developed with the assurance of maintaining load path
continuity in structural reinforcement, independent of conditions or the existence of

concrete.

NOVA INFRASYS also manufactures Bar Break (BB) Type 2 cold-forged parallel threaded
mechanical couplers as per Seismic Design ACI-318, based on client-specific orders.

We provide all types of fabrication works in MS & SS.

Additionally, we manufacture Rice, Pulses, Flour & Wheat Plants, along with all types of

machinery, based on client-specific orders.
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1.Name of The Company

2.Status

3.Year of Establishment

4 Director

5.0ffice Address(1)

6.Total Staff

7 .Bankers

(2)

ORGANIZATION SETUP

: NOVA INFRASYS

¢ PROPRIETOR

¢ 2017

¢ Mr. JAVED KHAN

: Regd. Office: Nai Basti

Chaudhran Patti Baraut,

(Baghpat) U.P. 250611,
UPSIDA, D53 & C62 Baghpat

Industrial Area (U.P.) 250609

22
AXIS BANK, CANARA BANK
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Excellence from the ground up
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NOVA

DESIGN OF REINFORCEMENT REBAR
COUPLER (PARALLEL THREADED - COLD
FORGED

THREAD
REBAR OD (D) SIZE LE':LG)HT FINISH PITCH THREAD SIZE
SIZE (£1mm) WEIGHT (mm) 2.0
(+©.2mm)
MM
16MM 355 44 0.13 2.5MM M-18X2.0
20MM 425 54 0.18 3.0MM M-23X2.5
25MM 48 62 0.45 3.0MM M-29X3.0
28MM 50.5 72 0.59 40 MM M-31X3.0
32MM 60.5 80 0.69 4.0 MM M-35X4.0
36MM 63.5 90 1.19 40 MM M-39X4.0
40MM 1.33 4.0 MM M-43X4.0
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COMPANY SCOPE

Manufacture & Supply of couplers and providing threading job work of TMT bars on
site for construction industry.

Procedure for Production, Maintenance & Quality Control (Parallel Coupler)

Our Manufacture Unit Procedure are as Below :-

Steel EN 8D or C-45 steel purchased by ISMT are tested. Once the material is receive from
the supplier

Inspection is carried out as per the raw material quality plan. Raw materials are tested at
regular intervals as per the requirements of customer. The raw material is tested to check the
chemical compositions. Once the material is found OK as per the requirements, the QC in
charge signs in the Party’s challan and sends the party challan with one copy of inspection
report to head office. The OK Material batch code number is recorded in raw material
inspection report the same raw material batch code is then conveyed to production

department for further tracability.

The operating of the machine /operations is done on the basis of the Standard Operating
Procedures as listed in list of S.O.P.

€& www.novainfrasys.com



NOVA INFRASYS

QUALITY
CONTROL POLICY

Procedure for Production, Maintenance & Quality Control - (TMT )Threading
We have started mobile service through container and can do Threading job at any
site for minimum 2000 Threading Work. 16MM, 20MM, 25MM, 32MM 36MM & 40 MM
Threading Job work is carried out by us.

Our site procedure are as below :-

TMT Threading production at site are carried out under controlled conditions to
ensure compliance of product to specified requirements & Customer Requirements.
Site incharge and Production Supervisor, Responsible for monitoring process
parameters, operators and maintaining related production records.

To provide guidelines for measuring and monitoring of product parameters for
verifying conformance to specified requirements. QC- In charge is responsible for
implementation of this procedure.

Production planning is based on the requirements given by the customer thru work
order. The Site in charge plans the production of threading. The Daily priority list is
then prepared by Site incharge as per planning displayed daily production planning
board.

The process wise quality plan is prepared and issued by Q.C. In charge. For finished
product, the Q.C in charge authorizes the acceptance under deviation with due
approval of customer as per contractual obligations.

The main tool used in production activities are chasers and dies. All TMT Bar Thread
length is thoroughly checked by Vernier Caliper and OD size is checked by Ring Go
Gauge - Ring No Go Gauge. All instrument and gauges are identified with unique

number and its calibration status.

€& www.novainfrasys.com
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REBAR TECHNICAL SPECIFICATION- COLD FORGED

(COUPLER)

NOVA DATE:-
TECHNICAL REVISION
INFRASYS SPECIFICATION 02-06-2018

CHECKING Checkin
PARAMET [ 16MM | 20MM 25MM 32MM 36MM 40MM "9 | Frequency Check
Instrument
ERS
OD SIZE 25.5 325 425 50.5 60.5 63.5 Vernier caliper Each
(x1Tmm)
LENGTH
G 36 44 54 72 80 90 Vernier caliper Each
(x0.2mm)
PITCHMM) | 20 25 30 40 40 40 Plug Gauge 3Perlot
THREAD | M-18x20 | M-23x25 | M-20x3.0 M-35x40 | M-39x4.0 | M-43x4.0 Thrg:jg':“g 5 Nos/shift
ANTIRUST Apply Apply Apply Apply Apply Apply Visual Each
PACKING 320 105 60 40 24 18 Visual Each
Nominal 150,14 | 31428 491.1 804.6 10183 12572 TC Every piece/heat
Area (mm?)
uTS.
N 650 650 650 650 650 650

€& www.novainfrasys.com



{0
NOVA INFRASYS

REBAR COUPLER
TECHNICAL SPECIFICATION

(COUPLER) REVISION DATE:-

TECHNICAL 01-06-2018
SPECIFICATION

NOVA
INFRASYS

DOC. NO.:- SE/O6 SHEET:- 1OF 1

QUALITY PROCESS - FINAL INSPECTION
ACCEPTABLE LIMIT
CHECKING PARAMETERS
CHECKING | FREQUENCY
16MM 20MM 25MM 32MM 36MM 40MM INSTRUMENT | chECK
VERNIER
OD SIZE (:MM) 255 325 225 505 60.5 635 CALLIPER EACH
VERNIER
LENGTH (:0.2MM) 36 44 54 72 80 90 CALLIPER EACH
PITCH H (MM) 20 25 30 4.0 40 40 PLUG GAUGE | 3 PERLOT
THREAD M-18X2.0 M-23X2.5 M-29X3.0 M-35X4.0 | M-39X40 | M-43X4.0 THREAD | 5 5« per shift
Bt B : B : B : B : B : PLUG GAUGE
ANTIRUST APPLY APPLY APPLY APPLY APPLY APPLY VISUAL EACH
PACKING 320 105 60 40 24 18 VISUAL EACH
Nominal Area (mm?) 201.14 314.28 4911 804.6 10183 1257.2 TC Every piece
per heat
U.T.S (N/mm?) Minimum 650 650 650 650 650 650
Result TMT Bar should break
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NOVA INFRASYS

PLANT MACHINERY DETAILS

Following Tables Shows the List of Machine.....

S.No Machines

—_

Bend Saw Machine

Forging Machine

Bench Grinder Machine

Hand Grinder Machine

Turning Machine

Traub Machine

RollTech Threading Machine

Chaser Threading Machine

O | O] N| O o | O] N

Electrode Welding Machine

0

Mig Welding Machine

1 CNC Machine

12 Milling Machine

13 Drill Machine

€& www.novainfrasys.com



NOVA INFRASYS
THREADING METHOD :-
COLD FORGED

1. Cutting - The end of Reinforcing bar in saw square.

2. Cold Forging
The saw end of the reinforcing bar is then enlarged by a patented cold forging

process. The core diameter of the bar is increased to a pre-determined diameter.

3. Turning

The Rib of Forged bar is removed by turning process for even surface.

4. Threading

Finally, the thread is mechanically cut onto the enlarged end of the bar.

€& www.novainfrasys.com



THREADING METHOD : -
ROLL TECH

1. Cutting- The end of Reinforcing bar in saw square.

2. Turning

The Rib of Forged bar is removed by turning process for even surface.

4. Threading
Finally, the thread is mechanically made onto turned end of the bar.

@%WWW.novoinfrasys.com



NOVA INFRASYS

THREAD INSPECTION.. COLD FORGED

MOV GUALITY PLAN FOR FINAL REVISEOON N -0k NDATE:- DI1F06/2019
INERASYS INSPECTHON{Full & Half Thecad|
DOHC, NG - BE 06 SHEE P OF 1
1 QUALITY PROCESS - FINAL INSPFECTHON
CHECKING PARAMETERS ACCEPTABLE LTMIT RIS T A R R FREGUENCY
LHECE
Hall Thyead 20—t mml Vernber Calliper Each
1 farm -
Full Thread 3{z1lmm) Yernber Calliper Each
o Hall Thread {1 mem] Vernper Calliper Exch
s
Full Thread L5 e WVernber Calliper Each
Hisll Thread 23primm) Wernier Calliper Eazh
&5 mam
Fuil Thread S4jzlmm) Wernser Calliper Each
TMT BAR THREAD LENGTH
Half Thread P — Vernber Caltiper Each
3dmm=
Full Thread T2{sTmm) Wernber Calliper Each
Hall Thrrad 43421em) Vernber Calliper Each
Zbmm
Full Thread - Vernier Calliper Each
Half Thread 484zlmm) Yernler Calliper Each
A0 mm
Full Theead [ fach
M- TR Ring Gauge APer Lot
M-23NZ2 5 Ring (3 APerlet
_ M- T 0 Ring Gauge A far Lot
THREAD 8
M-ISNE 0 Ring Gauge 3 Perlol
B 30055 0 Ring Gauge 3 P Lo
M-23X 40 Ring Gauge 3 Per Lot

@Www.novoinfrasys.com



OUR VALUABLE CLIENTS

CCTEB Private Ltd (China)

L&T Energy Hydrocarbon Limited (India)
Tulip Infra Pvt. Limited (India)

Shrinath Industries (India)

Abhiram Nirmaan India Pvi. Ltd. (India)
M.K. Builders (India)

Hema Abodes (India)

Vaishakhi Developers (India)

DEPL (India)

Bhagwati Lacto Foods Pvt. Lid. (India)
Healthy Harvested Food Pvt. Ltd. (India)
Everyday Steels Storage Pvt. Lid. (India)
Bhupati Engineering (India)

Dawat Rice Mill (India)

Indian Oil Adani Ventures (India)
Jianan Engineering Pvt. Ltd. (China)
Wuhuan Engineering Pvt. Lid. (China)
AB Pallet Foods (Nepal)

First Choice Foods Inc. (Canada)

€& www.novainfrasys.com



OUR VALUABLE CLIENTS

WHY CHOOSE REBAR REINFORCEMENT SYSYEM !

Difference between Overlapping & Reinforcement

DIA Lgcg;‘: A%F WEIGHT O\\//I?IF;lLJAEP?D'I:ED REIl:/?é:EI?JENT
BAR SYSTEM
16MM 800MM 1.26Kg XRs / Joint Y Rs / Joint
20MM 1000MM 2.40Kg X Rs / Joint Y Rs / Joint
25MM 1250MM 4.82Kg XRs/ Joint Y Rs / Joint
32MM 1600MM 10.11Kg X Rs / Joint Y Rs / Joint

1.Here “x" indicated the Current Rates of Rebar

2.Here “Y" Indicates the current Rates of Re-Inforcement System

3.Here “Z" Indicates the Difference Between Overlapping & Re-Inforcement

4.Coupler’'s Metal Grade is “EN8D”

5.“EN8D" is govt. Approved Metal for joints in Construction Industry.

6.By using Re-Inforcement system, you will save around a good amount on per joint
in 16MM Bar.

7.By using Re-Inforcement system, you will save around a good amount on per joint
in 20MM Bar.

8.By using Re-Inforcement system, you will save around a good amount on per joint
in 25MM Bar.

9.By using Re-Inforcement system, you will save around a very good amount on per
joint in 32MM Bar.

€& www.novainfrasys.com



NOV

UTS REPORT OF 25 MM REBAR

(LS BLA2S 1 Gla)/ 3720 Date : 24.3,2017
24.3.17

TEST REPORTT OMN CO

PLEIE JOINT SAMPLE

Samprle supplicd by the customer
: 1 (One)

17009371
dated 24,317

Customer’s Relerence 5
Prajoct™® :
wle of Steel® :

Date of test
Condition of samples
Fest Method

isfactory
GOH — 2005 (Reaffirmed 201 1) and
16172 — 2014

51 Na E “;‘.’;u)""“ Location of fracture
A ANy i
1 6548 5.4 Froctured outside the couplar
Reguirement as per =) The location of failure shall be
1S: 16172 — 2014 im0 Miln: 28 decmed to be in the bar

* Ax furnizhed by the customer

The results relate ol

1. Iy to the = les tested,

2. Report shall not be reproduced, except in full, without the written approval of the lab,
3. Any correction invalidates this report.,

BUREAL VERITAS (INDIA) PRIVATE LIMITELD

ction Services 1
C o)

SANJEEV PA \
Quality Managor

Haroda
nbanor

w, fuchs 1
abel-Vikae 1L
F ]

ivare Limited Moegad, €¥EE 1 Marwah e

1. Marwaly

300 Fax +%1 22 66

TN TC | A
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UTS REPORT OF 32 MM REBAR

I8, K. M, Stomn, Deiti-Jaipur Highway, Narsingpur, Guegaos
L’ 12 1295

- 122 601 (Haryana) india
ax; +91-124-4129761/62

E-mail: labdx: besmauto com URL

AUTO PVT. LTD.
TESTING, RESEARCH & DEVELOPMENT CENTRE Certificate N‘:;E1

TEST CERTIFICATE

Party Mame © SKY MANSION PROJECT Date : 18/12/2018 Job Order No. : §17-811-1042
CHANDAN HULA
DELHI Reference No. :

Date : 17.12.2018

Sample Particulars : ONE SAMPLE OF TMT BAR WITH COUFPLER MARKED AS DIA 32ZMM VWAS RECEIVED

RESULTS
ULR - TCETE418000004122F
Tost As Por : 18172

Dia : 32mm

Test Observation Reguirement Conformity
S00D
Tensile Strength (Mimm™) Ga4° 585 Min Yeas
Location OFf Failure Broken Outside Should Be Oulside OF Yes
Machanical Splice Mechanical Splice

Mote : For calculation of tensile strength, nominal aras is used instaesd of aciual cross cecthonal area
Remarks : The above sample conformsto 15 - 16172 - 2014 (Gr-5000) W.R.T. Above test

=== End of Result ==**=

2 The results isted refer only to the tested samples and applicable parmmester
Endorsamant of product is naithar infarrod nor impliad

Sampie will be retained only for one manth ‘

€& www.novainfrasys.com



CHEMICAL COMPOSITION OF
M 20 COUPLER

38, K. M. Stons, Deih-laipor Highway, Narsingpor, Gurgson = 122 001 (Haryara) india

® §1.124.-4125256, Fax: +B1-124-4120761/52
o R bEsunbeamauio com URL : sunbeamiabs.com
AUTO PVT. LTD. Ll
TESTING, RESEARCH & DEVELOPMENT CENTRE Certificate No. R
TEST CERTIFICATE
Party Name : SKY MANSION PROJECT Date : 18M112/2018 Job Order No. : B12-811-1047
CHANDAN HULA
DELHI Reference No. @
Date : 17.12.2018
Sample Particulars : ONE SAMPLE OF COUPLER MARKED AS DIA 20MM WAS RECEIVED

RESULTS
ULR - TC&76418000004127F
As Poer EN BD Grade of Stoel
Chemical Analysis
By Emission Spectrometer (Protocol: Technical Manual)

Eloment % Specifiod % Conformity
Carton 0 448 0.40- 045 Yes
Silicon 0176 0.05-0.35 Yes
Manganese 0.739 0.70 - 0.00 Yes
Phosphorus 0.025 0.060 Max Yes
Sulphur 0.009 0.060 Max Yes
Chromium 0.009 -
Meolybdenum 0.000 o =
Mickel 0.023 e ——
Aluminium 0.0085 e

Boran 0.0000 = =
Coban 0.000 —_ -
Copper 0.005 - —
Neobium 0.0080 —_— .
Lead 0.0023 — -
Tin 0.007

Titanium 0.001 e
Vanadium 0000 — —_
o 28 53 — -

Remarks : Sampla conforms 1o EN 80 grade of Steel W.R.T. above tes]

sssss End of Resull *****

1. Sarmpie il B retained ool for ooe montt . pd

2 Tha results listed rafer only to the tested samples and applicable perameter ﬂ._ o -
Endersement of product s neither mforred nos mplad . [ g“rllpﬂsedﬁﬁwmmy

3. Total Nabilily of our works ks limited to Invoiced amount. .t |

@%WWW.novoinfrasys.com



NOVA INF

CHEMICAL COMPOSITION OF

M 25 COUPLER

AUTO PVT. LTD.

3856, K. M. Stono, Dalhi-Jaipur Highway. Narsingpur, Gurgaon - 122 001 {(Harysna) India

TESTING, RESEARCH & DEVELOPMENT CENTRE

Ph.: +81-1244 120254, Fax: +91-124-4120751/52
E-mall: labfsunbeamauto com URL - sunbeamists com

LBF30¢2
Certificate No. e

TEST CERTIFICATE

Party Name : SKY MANSION PROJECT
CHANDAN HULA

Date : 18/12/2018

Job Order No. : B12.811-1045

Roference No. ©

DELHI
Date = 17 122018
Sample Particulars : ONE SAMPLE OF COUFPLER MARKED AE DIA 25MM WAS RECEIVED
RESULTS
ULR - TC676418000004125F
Per racl 18

Chemical Analysis

By Emission Spectrometer (Protocol: Technical Manual)

Element

Carbon D450
Sillcon 0.205
Manganese o716
Phosphorus o.01e
Sulphur 0.008
Chromium 0.000
Maolybdenum 0.000
MNickel 0.036
AlumnEnium 00200
Boron 0.0000
Cobalt 0.0D0
Copper 0.004
Meobium 0.0081
Lead 00022
Tin 0007
Titaniam 0.003
Vanadium 0.000
Iron 98.51

Remarks : Sample conforms to EN 8D grade of Steel W.R.T. above test

=++=* End of Result

1 Sample will be retmined ondy for ane maonth.

Specified %

0.40 -0D.45
0.05-0.35
0.70 - 0.90
0.060 Max
0.080 Max

2. Thi rewiits festod reler only b the et sampbes and epplicabis pErameern

Endormamant of product is naither infermed nor implhied
3. Total lability of our works Ia imited to nveiced amount.

Conformity

Yes
Yes
Yos
Yes
Yes

{ﬁ]?l‘ﬂr"-r_ﬂ[ﬁ&g}:ﬂlﬂl.f}‘

ol &
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CHEMICAL COMPOSITION OF
M 32 COUPLER

. Deini-Jdaipur Highway, Nersingpur, Gurgaon - 122 001 (Haryana) india
_: +G 11242 1 29254, Fax: +91- 2
i E-rmail: labe muto. com URL - = m
AUTO PVT. LTD. S
(s ]

TESTING, RESEARCH & DEVELOPMENT CENTRE Certificate No.
TEST CERTIFICATE

Party Name : SKY MANSION PROJECT Date : 18/12/2018 Job Order No. : B12-811-1043
CHANDAN HULA
CHELHIL Reference No. -

Date : 17.12.2018

Bample Particulars - ONE SAMPLE OF COUPLER MARKED AS DIA 32MM WAS RECEIVED

RESULTS

As Per EN 8D Grade of Steel
Chemical Analysis

By Ermission Spectrommsters (Protocol: Technical Mol

ULR - TC67641B8000004123F

Element a Spocifiod % Sonformity
Carbon 0444 D.40 - D45 Yeos
SHlkcon 0.254 0.05-0.35 Yoo
Manganasa oFoT 070 - 0.90 Yes
Phosphorus o012 0.060 Max Yes
Sulphur 0.008 0.060 Max Yes
Chromium 0.000 - e
Modybdenum 0.000 — —_
Mickal 0.032 — —
Adurmvinium 00240 - e
Boron 0.0000 — -
Coball 0000 .

Copper 0004

Neobium 0.0080 — —
Lead 0.0030

Tin 0.007 —— -
Titanium 0.005 -— —
Wanadium 0.000 — —
fron o8 .47

Remarks : Sample conforms to EM BD grade of Steel W R.T. above test

sasss End of Result ===~

Samplo will o retained only for one month

The results listed refor only 10 the tested sampes @od applicatle parmmelsr
Endorsemant of product ks nedtter infervsd nor irplied

Totul Bability of our works i limited to Invoiced amount

[

@%WWW.novoinfrasys.com



PROJECTS & DEVELOPMENT
INDIA LIMITED

" Hieed v e e ffies

'ﬁi ccr (wan%msm::f’r-ﬁﬂ%rﬁ'wﬁl
o Projects & Development India Limited
PDIL

A Gowt of India Undortaking) = A Minl Ratna-1 Company

POIL Bhawan, A-14, Sector-1, NOIDA-201 301
Dighi. Gautam Budh Nagar, {U.P.). India

CIN ; UT4140UP1978G 01028629

IS0 9001:2015 & OHSAS 18001:2007 Certified

and
Ref No.: PRILITFL/Sive/Wuhuan/CGU B AU/ST ISONEC 1PaE0 S8 12WebnedA3a

T,

Mfs Wuhuan Enginesring Co, Ltd
TFL, Talcher site office
Talcher, Angul Dist

. Odisha {India)

| aten: Zeng Bo (Si

Aanagee)

Praject: Coal Gasification Plant at Talcher Fertilizer Limited, Talcher, Odisha.
Subject: Approval for procurement & use of Re-Bar Coupler of required Vendor (NOVA
INFRASYS)

Dear Sir,

This has referance to the subject matter and 35 per your reguest letter no. 17125-C5/PS-L-0401, Dated
30.07.2022, and subsequently test results satisfactory as per 15-CODE 16172 (latest version)

Appraval is granted for the procurement of reinforcement Re-Bar Caupler of M/s. NOVA INFRASYS and
qualifying the below criteria:

1. The sampling and testing have to be conducted on every lot of couplers reaching at site and
shall be witnessed by PDIL/TFL and TPI Engingers.

2. Theprocess of using these couplers at site activities has to be carried out under strict
supervision,

3. The couplers should preferably not be used in foundation/pile cap. {As the slandered length of
Re-Bars is more than the requirament]

Thanking you. .
63{ e ( 22

U B Tudu
(RCM, PDIL-TFL Site)

€
1: Mr. 5 Mishra, GMIPY/TFL
2: M, RR Xumar, AGM £ HOD(PM), POIL

e = PDIL Bhavean, A-14, Sector-1, Nokla-201304
252084243471 Fiur: +81 - 120 - 2629801, 2541493

81-120

€& www.novainfrasys.com



NOVA INFRASYS

TEST REPORTS 1

< SCIENTIFIC INFRA GEOINVESTIGATION LAB

Repd. Office: Plot No. 2, DC Enclave, Main Wazispur Boad, Near Dream Land 24, Faridabad, Haryare - 121002

Issued to: M/s. Projects & Development India Limited
PDIL Bhawan, A-14, Sector-1, Noida-201301
Distt. Gautam Budh Nagar, (U.P.} india
Letter Ref. No.: PDIL/TFL/Site/Wuhuan/70, Dated: 09/08/2022
Sample Received on: 23/08/2022
Name e of Agency: Wuhuan Engg. Co. Ltd. i
Naer Project: - - Coal G Gasi auon & Ammoma Uyea Plants of M/s TFL sm? at Taicher

Date of Testing (Final): 31/08/2022
Sample Quantity: 3 bar ¥ Imntr.
Sample Condition: Ok
Environmental Condition:
Temp: 27"+ 27 C, RH: 65 £ 5%

E-mail: scientificinfra67 1 4@zmail com; sigilab! A@gmail com; Website: www.sigeol ; Mob, No- SETIT20389, B85 1141782
TEST REPORT
(NABL ACCREDATED LAB) Paqe 1of 1
[ Report Number: SIGIL20220798/04 ate of Report: 31/08/2022 |
Sample Description: TMT Steel (20mm) Job Code No.: 20220823/04
Source/Brand- Nova Infrasys, Heat/Tag No.: - NIE103 l Date of Testing (Start): 31/08/2023 l

L

TEST RESULTS
8L | PHYSICAL TESTING [ OBSERVED | TEST METHOD gnmssm;; | CONFORMITY |
NO. VALLES AS PER
VALUE s mas-znn
O | GradﬂFe—Sm:ID GradeFo.500D0 |
1 f 1 553.33 rs: 1608 (P-1) 2018 8000 Min. |
2 [ StaticTensiie Srength | 68562 15: 1608 (P-1) 2018 | 565.0 Min.
| {Wimm2) et R ISR
3. [ Elongation (3) on Gl = 5.65 VA 2020  [IS160B(P-1)2018 |  16.0 Min.
[A= Area) |
4. | Siip Test | 1S 16172-2014 0.10 Max, =—]
5 | Masspermeterrun (Kg) | 2692 15:1786-2008 - =
"6, | Location of Fracture | Farent Metal = =l =
— i = 3
Witness by Singpature Name
\*% 7 Jasy -
P PN Mohd. Wasd
DIt A\ N ]

Wuhuan Engineering Co. Ltd,

&'! s Aumich Jﬂm
Y \eslear
%J

ARUN KUNMAR PA '\’
Qu: am,. Manager

AUTHORISED SIGNATORY

Note: 1, Sample will be retained for ane month.
2. In case the sample is taken back, No futher responsibifity of any d
3. This report cannot be repraducad wholly or panly and can't be used as an evidence in front of any court

€& www.novainfrasys.com



NOVA INFRASYS

TEST REPORT 2

s, SCIENTIFIC INFRA GEOINVESTIGATION LAB

Regd. CHBce: Plot Mo, 2, DC Enclave, Main Wazirpur Road, Near Dvcaen Land 24, Faridabed, Haryana <121002

E-mail: seientificinfrat 71 4@ gmail com; sigilah it com; Websiie: ww Mob. No.- 9873720389, 5651141782
TEST REPORT
(MABL ACCREDATED LAR] Page 1 of 1

| Report Number: S1Glf20?26§8{05-

| Sample Description: TMT Steel {_2_5mm}
Source/Brand- Nova Infrasys, Heat/Tag No.: - NIE1D3

port: 31/08/2022

Job Code No.: 20220823/05

| Date of Testing (Start): 31/08/2022 |

Issued to: M/s. Projects & Development india Limited Date of Testing (Final): 31/08/2022
| POIL Bhawan, A-14, Sector-1, Noida-201301 Sample Quantity: 3 bar X 1mir.
Distt. Gautam Budh Nagar, (U.P.) India Sample Condition: Ok
| Letter Ref. No.: PDIL/TFL/Site/Wuhuan/70, Dated: 05/08/2022 | Environmental Condition;
| Sample Received on: 23/08/2022 Temp: 27" £ 27C, RH: 65 + 5 %

| Name of Agency: Wuhuan E nge. Co. Ltd,
| Name of Project: - Coal Gasification & Ammonia Urea Plants of M/s TFL site at Talcher.

TEST RESULTS
[ BL PHYSICAL TESTING | OBS| g"ﬁthﬁ[_ts'g'r METHOD | PERMISSIBLE | Ge
NO. VALUE VALUES AS PER
= 15:1786-2008,
RA-2018
l ‘ Grade Fe-500D
1. i'i'?a'd"ét'rés's {Nimm2) , 589.74 1S 1608 (P-1) 2018 J 500.0 Min.
|2 | Static Tensite Strongth 70730 | 1ST1808 (P-1) 2018 565.0 Min_
ey, T e _' e
3. | Elongation (%) on G = 5.85 vA l 2242 [ 15: 1608 (P-1) 2018 16.0 Min.
| (A= Area) I
| 4 [SipTest — 004 | IS 161722014 | DAGMax |
I Mass per meter run (Kg) ‘ 4165 | 15 i7e6-2008 = | =
Location of Fracture l ParentMetal | HES = T =

Witness by

Se'l_gna'tu . Name i

L %f M mcmL

Wuhuan Engineering Co. Ltd. L Avn;d'- j‘“—
= . t\o&““—

%’.?’-?‘;‘.’ -
ARUN KUMAR PANDEY
Qualhty Managar

AUTHORISED SIGNATORY

Note: 1. Sample wil be ratained for one month,
2. In case the sample s taken back, No futher responsibility of any discrepancies.
3. This renort cannot be reproduced whaolly or partly and can't be used as an evidence in front of any court

€& www.novainfrasys.com



NOVA INFRASYS

TEST REPORT 3

" SCIENTIFIC INFRA GEOINVESTIGATION LAB

Regd. Office: Plot No. 2, DC Enclave, Main Wazitpur Road, Near Dream Land 24, Faridsbad, Haryana - 1282
E-mail: scientificinfrat? 14@gmail.com; sigifab 9 gmail. com; Website: wiw.sigeolab.cam; Mob. No- 9571720389, 8851141752

TEST REPORT

|MABL ACCREDATED Lag)

Page 1af 1

Re rt Number: SIGILEOZED?QSIUG
Epart Numbe

| Date of Report: 31/08/2022

S.ample Description: TMT Steel (32mm) |
| Source/Brand-Nova Infrasys, heaqrag No.: - NIELO3

| Issued to: M/s. Projects & Develapment India Limited (
| PDIL Bhawan, A-14, Sector-1, Noida-201301

Distt. Gautam Budh Nagar, (U.P.) India

lenerﬂef No.: PDIL/TFL/Site/Wuhuan/70, Dated: 09/08/2022
, Sample Received on: 23/08/2022

| Name UngenE! Wuhuan Engg Ca Ltd.

Job Code No.: 20220823/06 _
Date of Testlns (Start): 31/08/2022
Date of Testing (Final): 31/08/2022
Sample Quantity: 3 har X 1mtr.
Sample Condition: Ok
Environmental Condition:

Temp: 27° £2°C, RH: 65 + 5 %

TEST RESULTS
8L | PHYSICAL TESTING | OBSERVED | IESTMETHOD | PERMISSIBLE , CONFORMITY
o, VALUE VALUES A PER
15:1786-2008,
1| Yield Stress {Fimm2) = [18:1608 (P-1)2018 | s00.0Min. |  Yes |
|2 | Static Tensile Strengih T hr 565.0 Min. '_"('Eg 1
Nimm2) W L — =
Elongation (%) on GI= 5,65 VA | 17.48 15: 1608 (P-1) 2018 6.0 Min, Yes
ke 1 | R
4. | Siip Test G 15: 16172-2014 0.10 Max. Yes
T_']Wsﬁermmrmn(?g’}_ '._ 8782 i IS: 1786-2008 . = '_,—_-_“ =]
[_E-. Location of Fraclure | Parent Metal = 0 ] =
Witness by Singnature Name F
% > Mehd . Wass
PDIL N \Ls
Wuhuan Engineering Co. Ltd. ’9%9:/’ Pvich i
Bl
>’gf’.7 =
ARUN KUMAR PANDEY~

Quahty Manager

AUTHORISED SIGNATORY

Note: 1, Sample will be retained for one month.

2. In case the sample is taken back, No futher

ponsi

ility of any df e

3. This repart cannot be reproduced wholly or partly and can’tba used as an ewdenca int front of any court

€& www.novainfrasys.com



L&T ENERGY HYDROCARBON
REPORT

[An 180 9001:2015 & 14001:2016 Cartitied Laboratary]

~A\  \\ mcROmENEmne

TEST REPORT

Page o 171
Report No: METLZ4-25/2541201 Repon Date 1110872024
lesuad Ta: Date of Receipt 100G/ 2024
L &T Energy Hydrocarbon Ltd. Date of Sampling I
1AVL-Builet & Tankage of Boot Project, Exfension of B-25 Project, 10CL, Refinary Date of Start 100872024
Panipat (Haryana)
) Date of C 1L 4
Ref. Neo: M.A Reaf. Date 10100/2024
Subject Testing ef steal.
Description of Sample: | COUPLER (20mm)
Steal Make Rashmi
Goupler Maks Nova infrasys
Sample Mo. 1
Grade Fa 500D
TEST RESULT
5.No.) Test Parameters Units Results Requirement as per Test Method
15:16772 : 2023
i Statle Tensile Btrength Mimm® 70038 Mirimum 130 % of apocified I5: 16172 : 2023
arade of Yield Stress as per
1S 1786 : 2008 RA - 2018
H Laeation Of Failure . Irusiider 1he shesl oooure ousicoe e ST 2023
machanical machanical Splicad n the
epliced bar, if tonsite Strangth ia
<130 % of spocified grade of
Tigle 5658 a5 per 15 1786
2008 RA - 208
3 Perzantage Elongation at maximum L B.37 30 Min iS: 18172 2023
farce
Remarks: The Submitied sampls conforms to 1516172 2023wt abm best,
Hote- The Subrritted ey by LRT
***End of Repori***
P A —
Ravinder Kumar
Analyst Sanior Inchmtal Marager
Checked by Authorized Signatory

Terms & Conditions
L The resuitlisied reer only 1o the tested simpies and lppllmﬂn DACAMEIETs endorsernent of DRoaict k5 neither infermed por kmolied
2 Total liabiity of s Lab, i arvstad 16 the imvaiced am
! S.n-mrs u‘lll Inunlmmlm 30 de[lum];\‘o.‘g uri,y,tulml T
e lyea in part and cannct bacod atan sidenc intha ecun af L and should not e uted in any

@%WWW.novoinfrasys.com



NOVA INF
L&T ENERGY HYDROCARBON
REPORT

©\ | mCROEEEsane
TR _

[An 150 S001:2015 & 14001:2015 Certified Laboratory)

Laboratary Email/ Wabnits
| {1"‘?‘1‘—}!‘1"7 il T

| romsoaotre | Miear s
Page No. 11
Report No: METL(24-25/254/202 Report Date 1110872024
Issued To: Date of Receipt 10100/2024
L &7 Energy Hydrocarbon Ltd, Date of Sampling 10/05/2024
18VL-Builet & Tankags of Boot Project, Extension of P-25 Project, I0CL, Refinery [ oo oreme 1010872024
Panipal (Haryana) -
Date of Completion N0E2024
Rel. Noi A Raf. Date I
Subject Testing of steel.
Description of Sample: | COUPLER (20mm)
Steel Make Rashmi
Coupler Make Nova infrasys
Sample No. 2
Grade Fe 500D
TEST RESULT
5. Mo Test Parametars Unite. Regults Requirement se per Test Method
18:16172 ; 2023
1 Statlc Tensie Strength Mimm® ez Mirimum 130 % of specifiec 15 10172 2023
pracke of Yickt Sirese a5 por
1S 1786 : 2008 RA - 2018
z Lecation Of Failure. -_— Ingida the shall oecure outsice the i5: 16972 : 2023
machanical mechanical Spliced i the
spliced i, i tenshe Stength 5
€130 % of speeifed grade of
Yieid Streca ae per 1S 1786
2008 RA - 2013
3 Percentage Elongation at masimurm % ) 30 Min 8: 16172 2023
tarce
Remarks : Thie Submitied sample confors te 15 16172 2023 w1 above test,
Hote- The s Ly LBT
***End of Report™=*
_— -
= _FQ“;_' | W—
Ravinder Kumar st
Analyst Seniar Techrical Maragor
Checked by Authorived Signetory
Terms & Conditions
L Therendnisted nlnrnnlym the tosted SAMPIF. ARE ADEHCADE FRfAMITRGS rsarsomsent of BAOCRict i nelthar Infarad norimplisa
3 s.-mmrsuluwum-um:m 30 Days (i L date of sl e repor
2 T o yex in g et beucod a0 ercs intha eour of (s e I Ay

@%WWW.novoinfrasys.com



/A \

L&T ENERGY HYDROCARBON
REPORT

ENGINEERING

ml EI 'D & TESTING LABORATORY OPC PVT. LTO.

[An 150 S001:2015 & 14001:2015 Certified Laboratory)

Office. Email/Webaits

. Mukured House.

110033
a7t

Laboratary

| Tomoaot e M

TEST REPORT

M

Page No. 11
Report No: METL/24-25/254/203 Report Date 1110972024
Issued To: Date of Receipt 10100/2024
L &T Energy Hydrocarbon Ltd. Date of Sampling 101082024
1AVL-Builet & Tankags of Boot Project, Extension of P25 Project, I0CL, Refinery | ate of Start 100872024
Panipal (Haryana) -
Date of Completion N0E2024
Rel. Noi A Raf. Date I
Subject Testing of steel.
Description of Sample. | GOUFLER (20mm)
Steel Make Rashmi
Coupler Make Mova infrasys
Sample No. 3
Grade Fe 500D
TEST RESULT
5. Mo Test Parametars Unite. Regults Requirement se per Test Method
18:16172 ; 2023
1 Statlc Tensie Strength Mimm® 71826 Mirimum 130 % of specified 15 10172 2023
arace of Yield SImee as por
1S 1786 : 2008 RA - 2018
2 Lecation Of Failure. -~ Ingida the shall oecure outsice the i5: 16972 : 2023
machanical mechanical Spliced i the
spliced b, if tensie Stength s
<130 Y of spacilied grane of
Yieid Streca ae per 1S 1786
2008 RA - 2013
3 Percentage Elongation at Mazimum % .66 30 Min 15 16172 2023
Force

Remarks : Thie Submitied sample confors te 15 16172 2023 w1 above test,

Hote- The

***End of Rapari™**

) —

Ravinder Kumar '_-h_'ﬁ ! Singh
Analyst Seniar Techrical Maragor
Checked by Authorived Signetory

Terms & Conditions

LTheresdtised nlnrnnlym e tsTed SAMBIL ANd AREHCANM DACAIEIRTS SREarSOreert Df BACRICTE NeiThar INfrend normnlieo

! Sanples will IN.'UI:leUyE!I alue 30 Days: [Iun i ;co.‘g uri,y,t Of 1081 Pepon,
Y et bt

vigod ot eencs intha e of i o st I Ay

A Thic rpart

@%WWW.novoinfrasys.com



NOVA INF
L&T ENERGY HYDROCARBON
REPORT

©\ | mCROEEEsane
TR _

[An 150 S001:2015 & 14001:2015 Certified Laboratory)

Laboratary Email/ Wabnits
| {1"‘?‘1‘—}!‘1"7 il T

| romsoaotre | Miear s
Page No. 11
Report No: METLI24-25/254/204 Report Date 1110972024
Issued To: Date of Receipt 10100/2024
L &T Energy Hydrocarbon Ltd. Date of Sampling 1010872024
1AVL-Builet & Tankags of Boot Project, Extension of P25 Project, I0CL, Refinery | ate of Start 100872024
Panipal (Haryana)
el Date of Completion N0E2024
Rel. Noi A Raf. Date I
Subject Testing of steel.
Description of Sample. | COUPLER-MBT (20mm)
Steel Make Rashmi
Coupler Make Nova infrasys
Sample No. 1
Grade Fe 500D
TEST RESULT
5. Mo Test Parametars Unite. Regults Requirement se per Test Method
18:16172 ; 2023
1 Statlc Tensie Strength Mimm® Foa.0 Mirimum 130 % of specified 15 10172 2023
arace of Yield SImee as por
1S 1786 : 2008 RA - 2018
2 Lecation Of Failure. -_— Ingida the shall oecure outsice the i5: 16972 : 2023
machanical mechanical Spliced i the
spliced i, i tenshe Stength 5
<130 Y of spacilied grane of
Yieid Streca ae per 1S 1786
2008 RA - 2013
T —— 16172 2023 wirit above test,

Note:- The SI.b'nll:d.sumw:m‘neuhrfL&T repementative.
*End of Repori®**

=

Ravinder Kumar st

Analyst Saniar Techrical Marager
Checked by Authorived Signatory

Terms & Conditions
LTheresdtised nlnrnnlym the Lested shmplie and applicatie pararme e’ erorsement of peodRict i neithar infermad normplisd

! Swnptes will Inunlmmlm 30 Ddo[lum];\‘o.‘g uri,y,tulml P
2 T o e i puare ot beticod a0 ercs intha eour of (s o st I Ay

@%WWW.novoinfrasys.com



NOVA INF
L&T ENERGY HYDROCARBON
REPORT

©\ | mCROEEEsane
TR _

[An 150 S001:2015 & 14001:2015 Certified Laboratory)

Laboratary Email/ Wabnits
| {1"‘?‘1‘—}!‘1"7 il T

| romsoaotre | Miear s
Page No. 11
Report No: METL(24-25/254/205 Report Date 1110872024
Issued To: Date of Receipt 10100/2024
L &7 Energy Hydrocarbon Ltd, Date of Sampling 10/05/2024
1AVL-Builet & Tankags of Boot Project, Extension of P25 Project, I0CL, Refinery | ate of Start 1010872024
Panipal (Haryana) =
Date of Completion N0E2024
Rel. Noi A Raf. Date I
Subject Testing of steel.
Description of Sample. | COUPLER-MBT (20mm)
Steel Make Rashmi
Coupler Make Nova infrasys
Sample No. 2
Grade Fe 500D
TEST RESULT
5. Mo Test Parametars Unite. Regults Requirement se per Test Method
18:16172 ; 2023
1 Statlc Tensie Strength Mimm® F03.00 Mirimum 130 % of specifiec 15 10172 2023
pracke of Yickt Sirese a5 por
1S 1786 : 2008 RA - 2018
z Lecation Of Failure. -_— Ingida the shall oecure outsice the i5: 16972 : 2023
machanical mechanical Spliced i the
spliced bt if lensie Srength 5
130 % of specifed grade of
Yieid Streca ae per 1S 1786
2008 RA - 2013
Rermarke: T 16172 2023 wirt above test,
Hote- The subrnll:d.sumwem'neuhrfl.&l' reperaentaive.
*End of Repori®**
_— e
= _FQ“;_' | W—
Ravinder Kumar st
Analyst Seniar Techrical Maragor
Checked by Authorived Signetory
Tarms & Conditions
L Therendnisted nlnerym the tosted SAMPIF. ARE ADEHCADE FRfAMITRGS rsarsomsent of BAOCRict i nelthar Infarad norimplisa
3 s.n-mrsuluwum-um:m 30 Days (i L date of sl e repor
a4 Trie mporr yex in g et beucod a0 ercs intha eour of (s e I Ay

@%WWW.novoinfrasys.com



NOVA INF
L&T ENERGY HYDROCARBON
REPORT

©\ | mCROEEEsane
TR _

[An 150 S001:2015 & 14001:2015 Certified Laboratory)

Laboratary Email/ Wabnits
| {1"‘?‘1‘—}!‘1"7 il T

| romsoaotre | Miear s
Page No. 11
Report No: METLI24-25/254/206 Report Date 1110872024
Issued To: Date of Receipt 10100/2024
L &7 Energy Hydrocarbon Ltd, Date of Sampling 10/05/2024
1AVL-Builet & Tankags of Boot Project, Extension of P25 Project, I0CL, Refinery | ate of Start 1010872024
Panipal (Haryana) =
Date of Completion N0E2024
Rel. Noi A Raf. Date I
Subject Testing of steel.
Description of Sample. | COUPLER-MBT (20mm)
Steel Make Rashmi
Coupler Make Nova infrasys
Sample No. 3
Grade Fe 500D
TEST RESULT
5. Mo Test Parametars Unite. Regults Requirement se per Test Method
18:16172 ; 2023
1 Statlc Tensie Strength Mimm® LR Mirimum 130 % of specifiec 15 10172 2023
pracke of Yickt Sirese a5 por
1S 1786 : 2008 RA - 2018
z Lecation Of Failure. -_— Ingida the shall oecure outsice the i5: 16972 : 2023
machanical mechanical Spliced i the
spliced bt if lensie Srength 5
130 % of specifed grade of
Yieid Streca ae per 1S 1786
2008 RA - 2013
Rermarke: T 16172 2023 wirt above test,
Hote- The subrnll:d.sumwem'neuhrfl.&l' reperaentaive.
*End of Repori®**
_— e
= _FQ“;_' | W—
Ravinder Kumar st
Analyst Seniar Techrical Maragor
Checked by Authorived Signetory
Tarms & Conditions
L Therendnisted nlnerym the tosted SAMPIF. ARE ADEHCADE FRfAMITRGS rsarsomsent of BAOCRict i nelthar Infarad norimplisa
3 s.n-mrsuluwum-um:m 30 Days (i L date of sl e repor
a4 Trie mporr yex in g et beucod a0 ercs intha eour of (s e I Ay

@%WWW.novoinfrasys.com



NOVA INF
L&T ENERGY HYDROCARBON
REPORT

©\ | mCROEEEsane
TR _

[An 150 S001:2015 & 14001:2015 Certified Laboratory)

Laboratary Email/ Wabnits
| {1"‘?‘1‘—}!‘1"7 il T

| romsoaotre | Miear s
Page No. 11
Report No: METL(24-25/254/207 Report Date 1110872024
Issued To: Date of Receipt 10100/2024
L &7 Energy Hydrocarbon Ltd, Date of Sampling 10/05/2024
18VL-Builet & Tankags of Boot Project, Extension of P-25 Project, I0CL, Refinery [ oo oreme 1010872024
Panipal (Haryana) -
Date of Completion N0E2024
Rel. Noi A Raf. Date I
Subject Testing of steel.
Description of Sample: | COUPLER (16mm)
Steel Make Rashmi
Coupler Make Nova infrasys
Sample No. 1
Grade Fe 500D
TEST RESULT
5. Mo Test Parametars Unite. Regults Requirement se per Test Method
18:16172 ; 2023
1 Statlc Tensie Strength Mimm® T01.55 Mirimum 130 % of specifiec 15 10172 2023
pracke of Yickt Sirese a5 por
1S 1786 : 2008 RA - 2018
z Lecation Of Failure. -_— Ingida the shall oecure outsice the i5: 16972 : 2023
machanical mechanical Spliced i the
spliced i, i tenshe Stength 5
€130 % of speeifed grade of
Yieid Streca ae per 1S 1786
2008 RA - 2013
3 Percentage Elongation at masimurm % 6.82 30 Min 8: 16172 2023
tarce
Remarks : Thie Submitied sample confors te 15 16172 2023 w1 above test,
Hote- The s Ly LBT
***End of Report™=*
_— S
= _FQ“;_' | W—
Ravinder Kumar st
Analyst Seniar Techrical Maragor
Checked by Authorived Signetory

Terms & Conditions
LTheresdtised nlnrnnlym the Lested shmplie and applicatie pararme e’ erorsement of peodRict i neithar infermad normplisd

! Swnptes will Inunlmmlm 30 Ddo[lum];\‘o.‘g uri,y,tulml P
2 T o e i puare ot beticod a0 ercs intha eour of (s o st I Ay

@%WWW.novoinfrasys.com



/A \

L&T ENERGY HYDROCARBON
REPORT

ENGINEERING

ml EI 'D & TESTING LABORATORY OPC PVT. LTO.

[An 150 S001:2015 & 14001:2015 Certified Laboratory)

Office. Email/Webaits

. Mukured House.

110033
a7t

Laboratary

| Tomoaot e M

TEST REPORT

M

Page No. 11
Report No: METL/24-25/254/208 Report Date 1110972024
Issued To: Date of Receipt 10100/2024
L &7 Energy Hydrocarbon Ltd, Date of Sampling 10/05/2024
18VL-Builet & Tankags of Boot Project, Extension of P-25 Project, I0CL, Refinery [ oo oreme 1010872024
Panipal (Haryana) -
Date of Completion N0E2024
Rel. Noi A Raf. Date I
Subject Testing of steel.
Description of Sample: | COUPLER (16mm)
Steel Make Rashmi
Coupler Make Nova infrasys
Sample No. 2
Grade Fe 500D
TEST RESULT
5. Mo Test Parametars Unite. Regults Requirement se per Test Method
18:16172 ; 2023
1 Statlc Tensie Strength Mimm® 71943 Mirimum 130 % of specified 15 10172 2023
pracke of Yickt Sirese a5 por
1S 1786 : 2008 RA - 2018
z Lecation Of Failure. -~ Ingida the shall oecure outsice the i5: 16972 : 2023
machanical mechanical Spliced i the
spliced i, i tenshe Stength 5
€130 % of speeifed grade of
Yieid Streca ae per 1S 1786
2008 RA - 2013
2 Percenlage Elongation at Maximum % 801 30 Min 15: 168172 : 2023
Force

Remarks : Thie Submitied sample confors te 15 16172 2023 w1 above test,

Hote- The

***End of Rapari™**

) —

Ravinder Kumar '_-h_'ﬁ ! Singh
Analyst Seniar Techrical Maragor
Checked by Authorived Signetory

Terms & Conditions

LTheresdtised nlnrnnlym e tsTed SAMBIL ANd AREHCANM DACAIEIRTS SREarSOreert Df BACRICTE NeiThar INfrend normnlieo

! Sanples will IN.'UI:leUyE!I alue 30 Days: [Iun i ;co.‘g uri,y,t Of 1081 Pepon,
Y et bt

vigod ot eencs intha e of i o st I Ay

A Thic rpart

@%WWW.novoinfrasys.com



NOVA INF
L&T ENERGY HYDROCARBON
REPORT

©\ | mCROEEEsane
TR _

[An 150 S001:2015 & 14001:2015 Certified Laboratory)

Laboratary Email/ Wabnits
| {1"‘?‘1‘—}!‘1"7 il T

| romsoaotre | Miear s
Page No. 11
Report No: METL(24-25/254/209 Report Date 1110872024
Issued To: Date of Receipt 10100/2024
L &7 Energy Hydrocarbon Ltd, Date of Sampling 10/05/2024
18VL-Builet & Tankags of Boot Project, Extension of P-25 Project, I0CL, Refinery [ oo oreme 1010872024
Panipal (Haryana) -
Date of Completion N0E2024
Rel. Noi A Raf. Date I
Subject Testing of steel.
Description of Sample: | COUPLER (16mm)
Steel Make Rashmi
Coupler Make Nova infrasys
Sample No. 3
Grade Fe 500D
TEST RESULT
5. Mo Test Parametars Unite. Regults Requirement se per Test Method
18:16172 ; 2023
1 Statlc Tensie Strength Mimm® araee Mirimum 130 % of specifiec 15 10172 2023
pracke of Yickt Sirese a5 por
1S 1786 : 2008 RA - 2018
z Lecation Of Failure. -_— Ingida the shall oecure outsice the i5: 16972 : 2023
machanical mechanical Spliced i the
splced o, if 1ensie Srenglh
€130 % of speeifed grade of
Yieid Streca ae per 1S 1786
2008 RA - 2013
3 Percentage Elongation at masimurm % 556 30 Min 8: 16172 2023
Force
Remarks : Thie Submitied sample confors te 15 16172 2023 w1 above test,
Hote- The s Ly LBT
***End of Report™=*
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Page No. 11
Report No: METLI24-25/254/210 Report Date 0972024
Issued To: Date of Receipt 10100/2024
L &T Energy Hydrocarbon Ltd. Date of Sampling 1010872024
1AVL-Builet & Tankags of Boot Project, Extension of P25 Project, I0CL, Refinery | ate of Start 100872024
Panipal (Haryana)
el Date of Completion N0E2024
Rel. Noi A Raf. Date I
Subject Testing of steel.
Description of Sample. | COUPLER-MBT (16mm)
Steel Make Rashmi
Coupler Make Nova infrasys
Sample No. 1
Grade Fe 500D
TEST RESULT
5. Mo Test Parametars Unite. Regults Requirement se per Test Method
18:16172 ; 2023
1 Statlc Tensie Strength Mimm® T06.51 Mirimum 130 % of specified 15 10172 2023
arace of Yield SImee as por
1S 1786 : 2008 RA - 2018
2 Lecation Of Failure. -_— Ingida the shall oecure outsice the i5: 16972 : 2023
machanical mechanical Spliced i the
spliced b, if tensie Stength s
<130 Y of spacilied grane of
Yieid Streca ae per 1S 1786
2008 RA - 2013
T —— 16172 2023 wirit above test,

Note:- The SI.b'nll:d.sumw:m‘neuhrfL&T repementative.
*End of Repori®**
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Report Ho: METL/Z4-25254/211 Report Date 1110972024
Issued To: Date of Receipt 10100/2024
L &7 Energy Hydrocarbon Ltd, Date of Sampling 10/05/2024
18VL-Builet & Tankags of Boot Project, Extension of P-25 Project, I0CL, Refinery [ oo oreme 1010872024
Panipal (Haryana) -
Date of Completion N0E2024
Rel. Noi A Raf. Date I
Subject Testing of steel.
Description of Sample: | COUPLER-MBT {16mm)
Steel Make Rashmi
Coupler Make Nova infrasys
Sample No. 2
Grade Fe 500D
TEST RESULT
5. Mo Test Parametars Unite. Regults Requirement se per Test Method
18:16172 ; 2023
1 Statlc Tensie Strength Mimm® 72638 Mirimum 130 % of specifiec 15 10172 2023
pracke of Yickt Sirese a5 por
1S 1786 : 2008 RA - 2018
z Lecation Of Failure. -_— Ingida the shall oecure outsice the i5: 16972 : 2023
Meshanical mechanical Spliced i the
Spliced i, i tenshe Stength 5
€130 % of speeifed grade of
Yieid Streca ae per 1S 1786
2008 RA - 2013
Rermarke: T 16172 2023 wirt above test,
Note- The sulrnll:d.sumw:m‘neuhrfl.&l' reperaemtative.
*End of Report®**
_— e
= _FQ“;_' | W—
Ravinder Kumar st
Analyst Seniar Techrical Maragor
Checked by Authorived Signetory
Terms & Conditions
L Therendnisted nlnrmuym the tosted SAMPIF. ARE ADEHCADE FRfAMITRGS rsarsomsent of BAOCRict i nelthar Infarad norimplisa
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Report No: METL/24-25/254/212 Report Date 1110972024
Issued To: Date of Receipt 10100/2024
L &7 Energy Hydrocarbon Ltd, Date of Sampling 10/05/2024
18VL-Builet & Tankags of Boot Project, Extension of P-25 Project, I0CL, Refinery [ oo oreme 1010872024
Panipal (Haryana) -
Date of Completion N0E2024
Rel. Noi A Raf. Date I
Subject Testing of steel.
Description of Sample: | COUPLER-MBT {16mm)
Steel Make Rashmi
Coupler Make Nova infrasys
Sample No. 3
Grade Fe 500D
TEST RESULT
5. Mo Test Parametars Unite. Regults Requirement se per Test Method
18:16172 ; 2023
1 Statlc Tensie Strength Mimm® 2142 Mirimum 130 % of specifiec 15 10172 2023
pracke of Yickt Sirese a5 por
1S 1786 : 2008 RA - 2018
z Lecation Of Failure. -_— Ingida the shall oecure outsice the i5: 16972 : 2023
machanical mechanical Spliced i the
spliced i, i tenshe Stength 5
€130 % of speeifed grade of
Yieid Streca ae per 1S 1786
2008 RA - 2013
Rermarke: T 16172 2023 wirt above test,
Note- The sulrnll:d.sumw:m‘neuhrfl.&l' reperaemtative.
*End of Report®**
_— e
= _FQ“;_' | W—
Ravinder Kumar st
Analyst Seniar Techrical Maragor
Checked by Authorived Signetory
Terms & Conditions
L Therendnisted nlnrmuym the tosted SAMPIF. ARE ADEHCADE FRfAMITRGS rsarsomsent of BAOCRict i nelthar Infarad norimplisa
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WHAT DO WEDO'!

1. We Provide cold Forged & Roll Tech Re-Inforcement
System

2. We provide All Type of Fabrication work in MS, SS &
aluminium.

3. We manufacture All types of Food Processing
Machineries in Rice, Pulse, Floor and Grains Industry.

4. We fabricate and install all types of Plants in Rice, Pulse,
maize, Flour, grain storage industries.

5. We provide all types of Job work in MS & SS aluminium at
Site

6. We are an ISO, PDIL & MSME and zed certified company

in India.

€& www.novainfrasys.com
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NOVA INFRASYS

W80 9222 255

FOLLOW OUR SOCIAL MEDIA

ACCOUNTS AND VISIT OUR WEBSITE BY SCANNING THE QR CODE.
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GST No:- 09BDUPJ2734A1ZK

CONTACT US

www.novainfrasys.com @

infoenovainfrasys.com, salesenovainfrasys.com @

OFFICE Q)
Nai Basti, Chaudhran Patti, Baraut Bagpat U.P. 250611 ‘Th

FACTORY
Plot - C62, UPSIDA, Behind Session Court, Baghpat

Industrial Area (Baghpat) UP 250609

+917055477435

MICRO, SNALL & MEDIUM ENTERPRISES
15, 7 U9 HAR R
ey OUR STRENGTH « THH ¥

Ministry of MSME, Govt. of India

— @&
2 oné T
PDIL]

Our company is proudly certified across multiple domains, ensuring excellence, quality, and trust in every service we provide.

Certified Excellence, Trusted Service
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